Ik

= Tubos de Acero de México, S.A
qm:m q -m Km 433.7 Carr. México-Veracruz
Via Xalapa
” d (91697) Veracruz, Ver. México

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: (52) 229 989 1120 fax

06033222 1/4
Date/Dia: - 30/09/2006

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order { Cliente Orden - ftem N° Customer's Reference / Referencia del cliente Manufacturer's Works Order N* { Confirmacion de Venta
092336/01
Manufacture Precess | Proceso de fabricacian, Product Type { Tipo de preducto. Surface [ Superficie,
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
§Standard or Specification / Normas o especificaciones, Steel Grade ( Grado de acero. Ends / Extremos. NORMAL BEVEL
API 5L/ASTM A1l06/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A55/939B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 16 Pcs/pz Nominal Weight / Peso Nominal
219.10 X 12.70 MM 6.00 / 6.50 MTS S 64.64 KG/M
8 5/8 X 0.500 INCH 19.70 / 21.30 FT ] 43.43 LB/FT
| . TENSILE TEST / ENSAYOS DE TENSIO B
Specimen condition Specimen dimensions Test Y. s, UT.S. Y5 )
Cendicion de |la probeta Dimensiones de la probeta temp Unit / Unidad Unit/ Uridad i B . Elongation
HeatN* | Sample N*] Ls HT | Type Size Area Temp. [KG/MM2 KG/MM2 UTS Alargamienta
Colada N* | Muestra N° Tipo | O Tamafio Seccion de JEul 0.5%
mm mmz ensayo Required/Requerido Required / Requerido Required §% in 2 inches
TMin: Thin: Min % = AP
Thax: TMax:
LMin: 29.50 LMin: 42.18 Max Obt.
“C LMax: LMax: %
29504 15561 B | AR |[Rec | L [ 37.90 x 13.30504.07 RT 32.17 51.43 0.62 42
29504 j15562 B | AR |Rec | L | 38.00 x 12.70 |482.60 RT 31.71 51.49 0.62 42
29505 [15565 B | AR |Rec| L | 37.60 x 13.40 §503.84 RT 32.75 - §51.68 0.63 42
29505 |15566 B | AR |Rec | L | 37.40 x 13.30 §497.42 RT 32.40 50.83 0.64 44
Es: 1 tion of the I Localizacion de la muestra B: Body | Cuerpo U: Upset | Recalque HT: Heat Treatment | Tratamiento Térmico
Tre: Speci with heat treat at laboratory { Probeta tratada en laboratorio NT: lized and Tempered | Nc lizado y R id QT: Quenched and Tempered | Templado y Revenido
N: Normalized | Normalizado A: Annealed | Recocido SR: Stress Relief / Relevado de Esfuerzo AR: As Rolled | Sin Tratamiento
Rec: Rectangular [ Rectangular Cyl: Cylindrical | Cilindrica % T.5.: Tubular Strip { Segmento Tubular Ori: Orientation | Orientacion
L: Longitudinal / Longitudinal T: Transverse | Transversal RT: Room Temp ire | Temp: Ambi EUL: Extension Under Load Method
uTs: Uit tensile strength [ Resi i Max: Maximum | Maximo Obt: Obtained [ Obtenido ¥.5.: Yield Strength | Fluencia
LMin: Longitudinai Minir 1 Minimo Longitudinal “Liviax: Longitudinal i { Maximo Longitudinal TMin: T Mini {Ninima T al Thiax: Transverse Maximum | Maximo Transversal
Min: Minimum / Mini
This is to cartify that the products descibed here in were manufactured, sampled; tesied, andfor i in with the ificath d and meets the requiremants in all respects. This certificate is issusd by a computerized system and it is valid with alactronic signature. On the original centificate the trade-mark green colored
Tenaris' s stamped. In case the owner of the onginsl cenificate would release a copy of it, he must atlest its conformity to the orginal one; taking upen himsalf the respensibility for any unlawful or not sllowed usa. Any ien andior falsf ion will be subj 1o the baw.
This cartificate is not a declaration of arigin nor may it be used as a dactaration of origin.
H Este documanto ceriifica que los iog aqul fusron i dos; p iz i sonados de acuerde conla Hicacién de in y satisface los i requarimi Esle canifs s& amite medi un sistama izado y o5 vélide con firma electrdnica.  En el certificado original ef logotipe
Tenaris (verds) asia impraso en la hoja, En caso de que el dor del ificad: une fotocopia del misme, deberd garantizar la conformidad con el original, y se hace responsable por cualquier usa flagal o indebido, Cualquier atteracidn yo falsificacion serd sujela a ln ley.
Esta certificade no s, ni pusde ser usads, como una declamcidn de origan. DICATTT 040
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pate/Dia: - 30/09/2006

Customer’s Reference / Referencia del cliente

|

Customer / Cliente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order [ Cliente Orden - item N°

Manufacturer's Works Order N* / Confirmacion de Venta

092336/01
|Manufacture Process / Proceso de fabricacian. Product Type [ Tipe de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
J5tandard or Specification / Mormas o especificaciones. Steel Grade { Grado de acero. Ends / Extemos. NORMAL BEVEL
API 5L/ASTM Al106/ASME SA106/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 16 Pcs/p=z= ) Nominal Weight / Peso Nominal
219.10 X 12.70 MM 6.00 / 6.50 MTS . ) 64.64 RKG/M
8 5/8 X 0.500 INCH 18.70 / 21.30 FT - 43.43 LB/FT
| HARDNESS TEST / ENSAYOS DE DUREZA |
| Through Wall Hardness / Dureza en el espesor B
Heat/ Colada: Required /Requerido HRC Heat/ Colada: Reguired /Requeride  HRC - Heat/ Colada: Required /Requerido  HRC Heal/ Colada: Required /Requeride = HRC
29504 Min. Max.22.00 29504 Min. Max. 22.00 29505 Min. Max.22.00 29505 Min. Max.22.00
fSample / Muestra 15561 {End J Ext: fsample / Muestra 15562 |End / Ext: fsample / Muestra 15565 |End / Ext: Sample [ Muestra 15566 _m:m Ext:
Quadrant Aver Quadrant Aver Quadrant Aver Quadrant Aver
Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var Cuadrante 1 2 3 Prom | Var
1 []5] 78.8 |76.5[76.7 [77.3 1 oD [74.7 74.375.7174.9 1 oD 76.5]75.9(74.9|75.8 1 oD 74.9]75.775.7[75.4
Unit / Unidad MW 76.3 |77.0]77.2 [76.8 Unit / Unidad M 75.9177.1177.3|76.8 Unit { Unidad MW 76.2[77.4(77.1(76.9 Unit / Unidad MW 77.9177.677.677.7
HRb 1D 75.7 |76.9176.0 |76.2[1.1 HRb 1D 77.4177.4177.4177.4[2.5 E 18] 76.4176.7177.0]76.7 |1.1 HRb D 76.5(75.6(75.7 qm.umm-u
Pipe N° / Tubo N°: les: B {oT: 2R Pipe N° / Tubo N°: |us: B {mr: 2R Pipe N° / Tubo N°: frs: B |aT: AR Pipe N° / Tubo N°: |us: B {ur: ar
Min: Minimum f Minimo 1D: | Di I Dia o Interno Ls: L tion of the pled lizacion de la Tre: Speci with heat at lab y [ Probeta en laboratorio
Max: Maximum | Maximo Aver.: Average B: Body [ Cuerpo NT: Normalized and Tempered | Normalizado y Revenido A: Annealed | Recocido
0OD: Outside Diameter | Diametro externo Prom.: Promedio U: Upset [ Recalque Qan:aq hed and Tempered | T lado y R id SR: Stress Relief | Relevado de Esfuerzo
MW: Mid Wall | Centro - Var.: Variation [ Variacion HT: Heat Treatment | T iento Térmico N: Normalized / Normalizad. AR: As Rolled [ Sin Tratamiento _Q: Quenched [ Templado
= TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS |
Heat N® Sample N* _...E..a.._mw Test
_Coiadati-{ Muestatt | Fncovo de Apiasiamiento
29504 J15561 GOOD/BUENO
29504 l15562 GOOD/BUENO
29505 115565 GOOD/BUENO
29505 }15566 GOOD/BUENO
This iz to cenify that the products described here in wers manufaciured, sampled, tested, andior i in with the i i d and meets the requinements in all respects. This eartificate is issued by 2 compuierized system and it is valid with electronic signature. On the arlginal certificate the trade-mark green colored
Tenaris' is stamped. |1 case the owner of the origmal certificate would release a copy of i, he must attest its conformity o the aniginal one, taking upon himeelf the respansibility for any unlawful or not aliowisd use. Any andior falsifi will ba subjacted to the law.
. This certificate i not a declaration of erigin nor may it be used as a declaration of origin.
Esle docurnenta ceriifica que los prod) agu! fusron if los, probados yio i de acuardo con lg ificacién de raf ia y satisface los requerimientos.  Esie cerificado se amite mediante un sistema compitarizade y es vélido con firma elacirénica, En el certificado oniginal el logotipo
Tenaris (verds} esth impraso en ia hojs. En caso de que el p dor dal cartifi regue una f: pia del mismo, deberd garantizar la conformidad con el origingl, y se hace responsable por cualguier uso llegal o indebide. Cuslguier alleracién yia falsificacion serd sujsta a i ley.
Esle certificadn na s, ni puede ser usado, come una declaracidn de origen.

L3 m DICA 777 04 0
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Date/Dia: - 30/09/2006

Customer/ Ciiente:  PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer's Order / Cliente Orden - item N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Cenfirmacién de Venta
092336/01
Manufacture Process / Procese de fabricacion, Froduct Type / Tipo de producto. Surface [ Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
JStandard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends [ Extremos. NORMAL BEVEL
API S5L/ASTM Al06/ASME SA106/ASTM AS53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 16 Pcs/pz . . |Nominal Weight / Pesc Nominal
219.10 X 12.70 MM 6.00 / 6.50 MTS i 64.64 KG/M
8 5/8 X 0.500 INCH 19.70 / 21.30 FT i 43.43 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
- Composition, % | Composicion %
c Mn Si Cr Mo S P Ni v Cu Al Sn As Nb Ti §1 s2 .| s3
X 100 X 1000 X 10000 X 100
{Heat H Maxf 28 135 40 15 30 30 | 400 | BO | 400 40 15 100
Colada Minj 29 | 10
Sample N° [P Max] 28 | 135 40 | 15 | 30 | 30 [ 400 80 | 400 40 15 100
Muestra N® Min 28 | 10
129504
00001 H 17 69 29 El 3.1 1.8 14 50 a 154 22 8 4 0 ] 16 0 72 0 32.5 0
15561 P 18 €9 28 9 3.2f2.3 13 50 o 152 20 8 3 o ] 15 0 24 o 32.4 0
15562 P 16 68 27 9 2.9 1.2 14 50 0 151 20 8 3 0 o 15 ] 25 1] 3z 0
29505
00001 H 17 70 28 - 2.9 2k is 50 (4] 154 20 4 4 0 o 16 Q 74 0 32.3 0
15565 P 17 69 27 ] 2.91 0.9} 15 50 (1] 152 20 8 4 1] 0 15 1] 21 0 32.1 0
15566 P 17 68 27 9 2.9}) 0.8} 15 50 0 152 19 8 3 0 0 12 0 30 0 32.1 0
H: Heat ] Colada . P: Product / Producto _
S1:SUMA Nb+V+Ti 52:5UMA Mo+Cr+Ni+Cu+V S3:SUMA Nb+V
HYDROSTATIC TEST / PRUEBA HIDRAULICA |
Pressure f Presion . lime/ Tiempo _Results / Resuitado
Unit! Unidad. Valuef Valor Seconds / Segundos
PSI 3000 5 Satisfactory / Satisfactorio
: Thiz is to cartify that the products describad here in were manufactursd, sampled, tested, andfor i i with the ificath d and meats the mquirements in all respects. This cerificata is issued by & computerized system and i is valid with electronic signature, On the original certificata the frade-mark green colored
Tenarig'is stamped. In case the owner of the original certificats would releass & copy of i, e must attest its conformity to the originel one, taking upen kimself the responsibility for any unlawful or not allowed usa. Any shteration and/er falsification will be Lo 1o tha law.
This certifieate is not a declaration of erigin nor may it be used s & declaration of origin,
Este documento ceriffica que los producias o5 agul fueron {; . prob o ir i de acuerda con la ificackin de raf ia y St los i I Este ifi se emite i un sistema y &5 valido con fima electrénica.  En el cartificada eriginal ol lagotipo
Tenaris (verde) e5t& impraso en la hoja. En caso da que el dor del cortif; it una f pia del misme, deberd garantizar la confermidad con ef original, y =& hace responsable por cualquier usa llegal o indebide. Cualquier alteracién yio falsificacion serd sujets a la lay.
Este certificadn no es, ni pusde sar usado, come una declaracitn de ofigan _ DICATT7 04 0|
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- Tubos de Acero de México, S.A.
m:m q—m Km 433.7 Carr. México-Veracruz
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(91697) Veracruz, Ver. México
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CERTIFICADO DE PRUEBAS EN FABRICA Number/Namero Page / Pagina: (52) 229 989 1120 fax

06033222 4/4
Date/Dia: - 30/09/2006

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Qrden - item N° Customer's Reference / Referencia del cliente Manufacturer's Works Order N° [ Coenfirmacién de Venta
092336/01

Manufacture Process / Proceso de fabricacian. Product Type / Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Mormas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL

APTI 5L/ASTM Al06/ASME SALl06/ASTM A53 ,JULIO 1, 2000/99/1995-A95/99B B/X42 PSL1 BISELADO NORMAL

Dimensions / Dimensiones. Length / Lengitud, Quantity { Cantidad. 16 Pcs/p=z . * |Nominal Weight / Peso Nominal

219.10 X 12.70 MM 6.00 / 6.50 MTS . 64.64 RG/M

8 5/8 X 0.500 INCH 19.70 / 21.30 FT ) . - ; 43.43 LB/FT

Manufactured by / Fabricado por. TAMSA : L
Steel making process / Fabricacién de acero. Electric Arc Furnace-Ladle Furnace-Continucus Casting Machine. Fully Killed Steel / Horno de Arco
Eléctrico-Horno de Afinacidén-Miquina de Colada Continua.  Acero calmado con aluminio.

SUPPLEMENTARY TNFORMATION / TINFORMACION SUPLEMENTARIZ

Material free from Mercury contamination / Material libre de contaminacién de Mercurio
Not repaired by welding / Mo reparade por soldadura

Heat Treatment / Tratamiento térmico. Material as rolled / Sin tratamiento térmico
Non destructive test / Control no destructivo. Satisfactory / Satisfactorio
Inspection method / Método de inspeccién SR-4 - EMI - FLVI - MPI -

MATERIAL DE ACUERDOC A NACE MR0175-2003
TAMSA REF: 644959

TAMSA QUALITY DEPARTMENT SIGNATURE

QUALITY CERTIFICATEON DEPT CHIEF OF QURLT nmw.z. Ainrion DHET
x\.l../r DEPTQ.. CERTIFI n>nHQ.M. DE: CALIDAD RESPONSABLE. DELFDEPTE . CERTIFICACION DESALIDAD
{ AL 'TERESA M Ho Z AVILA T
| 2

Quality System Certified
N* 110950
-
This is to certify that the preducts described here in were manufactured, sampled, tested, andior insp din with the spacificatit i d and meets the requirements in a_mﬂu_uan_.u. This ceriificate is issusd by a computerized system and it is valid with slectronic signature. On the eriginal certificate the trade-mark green colored
Y Tenarls' is stamped. In case the owner of the original centificate would release a copy of it, he must attest its conformity to the original ene, taking upon himsslf the responsibility for any unlawful er ot aliowed use. Any alteration andior fasfieation wil be ) 1o the law.
This cerificate i not a declaration of origin nor may it be used as a deciaration of origin.
Este documents certifica que los 3 descritos aqui fusron fi P fos yio i sonados de scuerde con la icacisn de iz y satisfaca jos di imi . Este 58 emite mad un sistema y @5 vilido con firma electrénica.  En ! certificade original el logotipe
Tenaris (verde] asté impraso en fa hoja. En caso de qus gl ded i antrague una fi pia del misme, deberd garentizar la conformidad con el a:n..._._m_. ¥ 5& hace responsable par cualquier uso ilegal o indebide. Cualquier steracién yio falsificacién serd sujota a i ley.

Este cartificada no es, ni puede sor usado, como una deciaracién de crgan. & m DICA7I7 040




